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amranas. FCC RF Test Report Report No. : FG250505H

Conducted Band Edge

BNaI:d (iﬁf) Ba(n’\ﬁ;vzigith Arfcn (I;/:I?Ig) Modulation RB Result Verdict
26 15 5 165300 826.5 DFTéT;‘SD}f DM 1@0 seegraph  PASS
26 15 5 165300 826.5 DFTéSF;gEDM 1@0 seegraph  PASS
26 15 5 165300 826.5 DR OF oM 25@0  seegraph  PASS
26 15 5 165300 826.5 DFT;P'gEDM 25@0  seegraph  PASS
26 15 5 169300 846.5 DR oM 1@24  seegraph  PASS
26 15 5 169300 846.5 DFT&;?E DM 1@24  seegraph  PASS
26 15 5 169300 846.5 DFT;;‘S}'(: DM 25@0  seegraph  PASS
26 15 5 169300 846.5 DFT;;SEDM 25@0  seegraph  PASS
26 15 15 166300 8315 DFT;;S}E DM 1@0 seegraph  PASS
26 15 15 166300 8315 DFTS;?E DM 1@0 seegraph  PASS
26 15 15 166300 8315 DFT;;‘S}'(: DM 75@0  seegraph  PASS
26 15 15 166300 8315 DFTS;?E DM 75@0  seegraph  PASS
26 15 15 168300 8415 DFT;;S}E DM 1@78  seegraph  PASS
26 15 15 168300 8415 DFT(';;(S)E DM 1@78  seegraph  PASS
26 15 15 168300 8415 Do 75@0  seegraph  PASS
26 15 15 168300 8415 DFTC';gE DM 75@0  see graph PASS
26 15 20 166800 834.0 DFTE';g}'(: DM 1@0 see graph PASS
26 15 20 166800 834.0 DFT(';;gE DM 1@0 seegraph  PASS
26 15 20 166800 834.0 DFT;P'SKF DM 100@0  seegraph  PASS
26 15 20 166800 834.0 DFTC'?SF;gE PM " 100@0  seegraph  PASS
26 15 20 167800 839.0 PPoo™  1@105  seegaph  PASS
26 15 20 167800 839.0 DFT(';;SEDM 1@105  seegraph  PASS
26 15 20 167800 839.0 DFTE;T;SO}E DM 100@0  seegraph  PASS
26 15 20 167800 839.0 DFT(';;(S)EDM 100@0  seegraph  PASS
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Software Version: 23.06.1602

FR1 N66 ANT1

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0dB

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB P%‘\’A’I‘gr‘;géerg) EIRP(dBm) EIRP(W)
66 15 5 342500 17125 DFT-s-OFDM PI/2BPSK 1@1 24.89 24.89 0.3083
66 15 5 342500 17125 DFT-s-OFDM QPSK l@1 24.87 24.87 0.3069
66 15 5 342500 17125 DFT-s-OFDM 16 QAM l@1 23.89 23.89 0.2449
66 15 5 349000 1745 DFT-s-OFDM PI/2 BPSK  1@1 24.56 24.56 0.2858
66 15 5 349000 1745 DFT-s-OFDM QPSK l@1 24.61 24.61 0.2891
66 15 5 349000 1745 DFT-s-OFDM 16 QAM l@1 23.55 23.55 0.2265
66 15 5 355500 1777.5 DFT-s-OFDM PI/2BPSK 1@1 24.69 24.69 0.2944
66 15 5 355500 1777.5 DFT-s-OFDM QPSK l@1 24.79 24.79 0.3013
66 15 5 355500 1777.5 DFT-s-OFDM 16 QAM l@1 23.65 23.65 0.2317
66 15 10 343000 1715 DFT-s-OFDM PI/2 BPSK  1@1 24.95 24.95 0.3126
66 15 10 343000 1715 DFT-s-OFDM QPSK l@1 24.93 24.93 0.3112
66 15 10 343000 1715 DFT-s-OFDM 16 QAM l@1 23.93 23.93 0.2472
66 15 10 349000 1745 DFT-s-OFDM PI/2 BPSK  1@1 24.59 24.59 0.2877
66 15 10 349000 1745 DFT-s-OFDM QPSK l@1 24.69 24.69 0.2944
66 15 10 349000 1745 DFT-s-OFDM 16 QAM l@1 23.61 23.61 0.2296
66 15 10 355000 1775 DFT-s-OFDM PI/2 BPSK 1@1 24.56 24.56 0.2858
66 15 10 355000 1775 DFT-s-OFDM QPSK l@1 24.64 24.64 0.2911
66 15 10 355000 1775 DFT-s-OFDM 16 QAM l@1 23.58 23.58 0.2280
66 15 15 343500 1717.5 DFT-s-OFDM PI/2BPSK 1@1 24.98 24.98 0.3148
66 15 15 343500 1717.5 DFT-s-OFDM QPSK l@1 24.96 24.96 0.3133
66 15 15 343500 1717.5 DFT-s-OFDM 16 QAM l@1 23.95 23.95 0.2483
66 15 15 349000 1745 DFT-s-OFDM PI/2 BPSK  1@1 24.61 24.61 0.2891
66 15 15 349000 1745 DFT-s-OFDM QPSK l@1 24.67 24.67 0.2931
66 15 15 349000 1745 DFT-s-OFDM 16 QAM l@1 23.65 23.65 0.2317
66 15 15 354500 17725 DFT-s-OFDM PI/2 BPSK 1@1 24.65 24.65 0.2917
66 15 15 354500 17725 DFT-s-OFDM QPSK l@1 24.59 24.59 0.2877
66 15 15 354500 17725 DFT-s-OFDM 16 QAM l@1 23.62 23.62 0.2301
66 15 20 344000 1720 DFT-s-OFDM PI/2 BPSK  1@1 24.95 24.95 0.3126
66 15 20 344000 1720 DFT-s-OFDM QPSK l@1 24.94 24.94 0.3119
66 15 20 344000 1720 DFT-s-OFDM 16 QAM l@1 23.92 23.92 0.2466
66 15 20 349000 1745 DFT-s-OFDM PI/2 BPSK  1@1 24.73 24.73 0.2972
66 15 20 349000 1745 DFT-s-OFDM QPSK l@1 24.70 24.70 0.2951
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NR Band SCS BandWidth Arfen Freq(MHz) Modulation RB o anmy EIRP@BM) EIRP(W)
66 15 20 349000 1745 DFT-s-OFDM 16 QAM l@1 23.63 23.63 0.2307
66 15 20 354000 1770 DFT-s-OFDM PI/2 BPSK  1@1 24.54 24.54 0.2844
66 15 20 354000 1770 DFT-s-OFDM QPSK l@1 24.59 24.59 0.2877
66 15 20 354000 1770 DFT-s-OFDM 16 QAM l@1 23.56 23.56 0.2270
66 15 30 345000 1725 DFT-s-OFDM PI/2 BPSK  1@1 24.93 24.93 0.3112
66 15 30 345000 1725 DFT-s-OFDM QPSK l@1 24.90 24.90 0.3090
66 15 30 345000 1725 DFT-s-OFDM 16 QAM l@1 23.89 23.89 0.2449
66 15 30 349000 1745 DFT-s-OFDM PI/2 BPSK  1@1 24.67 24.67 0.2931
66 15 30 349000 1745 DFT-s-OFDM QPSK l@1 24.62 24.62 0.2897
66 15 30 349000 1745 DFT-s-OFDM 16 QAM l@1 23.60 23.60 0.2291
66 15 30 353000 1765 DFT-s-OFDM PI/2 BPSK  1@1 24.54 24.54 0.2844
66 15 30 353000 1765 DFT-s-OFDM QPSK l1@1 24.59 24.59 0.2877
66 15 30 353000 1765 DFT-s-OFDM 16 QAM l1@1 23.62 23.62 0.2301
66 15 40 346000 1730 DFT-s-OFDM PI/2 BPSK 108@54 22.93 22.93 0.1963
66 15 40 346000 1730 DFT-s-OFDM PI/2 BPSK 1@1 24.76 24.76 0.2992
66 15 40 346000 1730 DFT-s-OFDM PI/2 BPSK 1@214 24.52 24.52 0.2831
66 15 40 346000 1730 DFT-s-OFDM QPSK 108@54 24.88 24.88 0.3076
66 15 40 346000 1730 DFT-s-OFDM QPSK l@1 24.79 24.79 0.3013
66 15 40 346000 1730 DFT-s-OFDM QPSK 1@214 24.52 24.52 0.2831
66 15 40 346000 1730 DFT-s-OFDM 16 QAM  108@54 24.09 24.09 0.2564
66 15 40 346000 1730 DFT-s-OFDM 16 QAM l@1 23.77 23.77 0.2382
66 15 40 346000 1730 DFT-s-OFDM 16 QAM  1@214 23.56 23.56 0.2270
66 15 40 346000 1730 DFT-s-OFDM 64 QAM  108@54 22.50 22.50 0.1778
66 15 40 346000 1730 DFT-s-OFDM 64 QAM l@1 22.44 22.44 0.1754
66 15 40 346000 1730 DFT-s-OFDM 64 QAM  1@214 22.28 22.28 0.1690
66 15 40 346000 1730 DFT-s-OFDM 256 QAM 108@54 20.49 20.49 0.1119
66 15 40 346000 1730 DFT-s-OFDM 256 QAM l@1 19.87 19.87 0.0971
66 15 40 346000 1730 DFT-s-OFDM 256 QAM  1@214 19.62 19.62 0.0916
66 15 40 346000 1730 CP-OFDM QPSK 108@54 22.23 22.23 0.1671
66 15 40 346000 1730 CP-OFDM QPSK l@1 23.44 23.44 0.2208
66 15 40 346000 1730 CP-OFDM QPSK 1@214 23.08 23.08 0.2032
66 15 40 349000 1745 DFT-s-OFDM P1/2 BPSK 108@54 24.55 24.55 0.2851
66 15 40 349000 1745 DFT-s-OFDM PI/2 BPSK  1@1 24.66 24.66 0.2924
66 15 40 349000 1745 DFT-s-OFDM P1/2 BPSK 1@214 24.55 24.55 0.2851
66 15 40 349000 1745 DFT-s-OFDM QPSK 108@54 24.65 24.65 0.2917
66 15 40 349000 1745 DFT-s-OFDM QPSK l@1 24.69 24.69 0.2944
66 15 40 349000 1745 DFT-s-OFDM QPSK 1@214 24.62 24.62 0.2897
66 15 40 349000 1745 DFT-s-OFDM 16 QAM  108@54 23.63 23.63 0.2307
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NR Band SCS BandWidth Arfen Freq(MHz) Modulation RB o anmy EIRP@BM) EIRP(W)
66 15 40 349000 1745 DFT-s-OFDM 16 QAM l@1 23.64 23.64 0.2312
66 15 40 349000 1745 DFT-s-OFDM 16 QAM  1@214 23.54 23.54 0.2259
66 15 40 349000 1745 DFT-s-OFDM 64 QAM  108@54 22.12 22.12 0.1629
66 15 40 349000 1745 DFT-s-OFDM 64 QAM l@1 22.33 22.33 0.1710
66 15 40 349000 1745 DFT-s-OFDM 64 QAM  1@214 22.19 22.19 0.1656
66 15 40 349000 1745 DFT-s-OFDM 256 QAM 108@54 19.82 19.82 0.0959
66 15 40 349000 1745 DFT-s-OFDM 256 QAM l@1 19.76 19.76 0.0946
66 15 40 349000 1745 DFT-s-OFDM 256 QAM  1@214 19.52 19.52 0.0895
66 15 40 349000 1745 CP-OFDM QPSK 108@54 23.03 23.03 0.2009
66 15 40 349000 1745 CP-OFDM QPSK l@1 23.07 23.07 0.2028
66 15 40 349000 1745 CP-OFDM QPSK 1@214 22.96 22.96 0.1977
66 15 40 352000 1760 DFT-s-OFDM PI/2 BPSK 108@54 24.57 24.57 0.2864
66 15 40 352000 1760 DFT-s-OFDM PI/2 BPSK  1@1 24.46 24.46 0.2793
66 15 40 352000 1760 DFT-s-OFDM P1/2 BPSK 1@214 24.63 24.63 0.2904
66 15 40 352000 1760 DFT-s-OFDM QPSK  108@54 24.60 24.60 0.2884
66 15 40 352000 1760 DFT-s-OFDM QPSK l@1 24.49 24.49 0.2812
66 15 40 352000 1760 DFT-s-OFDM QPSK 1@214 24.62 24.62 0.2897
66 15 40 352000 1760 DFT-s-OFDM 16 QAM  108@54 23.64 23.64 0.2312
66 15 40 352000 1760 DFT-s-OFDM 16 QAM l@1 23.51 23.51 0.2244
66 15 40 352000 1760 DFT-s-OFDM 16 QAM  1@214 23.61 23.61 0.2296
66 15 40 352000 1760 DFT-s-OFDM 64 QAM  108@54 22.10 22.10 0.1622
66 15 40 352000 1760 DFT-s-OFDM 64 QAM l@1 22.16 22.16 0.1644
66 15 40 352000 1760 DFT-s-OFDM 64 QAM  1@214 22.33 22.33 0.1710
66 15 40 352000 1760 DFT-s-OFDM 256 QAM 108@54 20.14 20.14 0.1033
66 15 40 352000 1760 DFT-s-OFDM 256 QAM l@1 19.64 19.64 0.0920
66 15 40 352000 1760 DFT-s-OFDM 256 QAM  1@214 19.73 19.73 0.0940
66 15 40 352000 1760 CP-OFDM QPSK 108@54 23.12 23.12 0.2051
66 15 40 352000 1760 CP-OFDM QPSK l@1 23.01 23.01 0.2000
66 15 40 352000 1760 CP-OFDM QPSK 1@214 23.15 23.15 0.2065
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Frequency Stability

Bl;ltﬁd (iﬁf) Ba(n’\ﬁnzi‘)jth Arfcn (Ilf/:fig) Modulation RB D(a)/i‘)ar:;)n Verdict Environment
66 15 20 349000  1745.0 DFT(;;SEDM 100@0  0.00050  PASS NV
66 15 20 349000  1745.0 DFT(;;SEDM 100@0  0.00436  PASS LV
66 15 20 349000  1745.0 DFT(;;SEDM 100@0 000105  PASS HV
66 15 20 349000  1745.0 DFT(;;SEDM 100@0 000228  PASS -30°C
66 15 20 349000  1745.0 DFTJ;?EDM 100@0  -0.00216  PASS -20°C
66 15 20 349000  1745.0 DFTJ;?EDM 100@0 000153  PASS -10°C
66 15 20 349000  1745.0 DFT;F;SEDM 100@0 000311  PASS 0°C
66 15 20 349000  1745.0 DFT;F;SEDM 100@0  -0.00462  PASS 10°C
66 15 20 349000  1745.0 DFTJ;?EDM 100@0 000526  PASS 20°C
66 15 20 349000  1745.0 DFTJ;?EDM 100@0 000374  PASS 30°C
66 15 20 349000  1745.0 DFT;F;SEDM 100@0  0.00416  PASS 40°C
66 15 20 349000  1745.0 DFTéSF;gEDM 100@0  0.00389  PASS 50°C
Sporton International Inc. (Kunshan) Page Number 1 A6-4 of 27

TEL : +86-512-57900158
FCC ID : 2AMBHRY 2267



amranas. FCC RF Test Report Report No. : FG250505H
Peak to Average Ratio
NR SCS Bandwidth Freq . Result Limit .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
DFT-s-
66 15 20 349000 1745.0 OFDM PI/2 100@0 4.44 13 PASS
BPSK
DFT-s-
66 15 20 349000 1745.0 OFDM PI/2 1@0 3.65 13 PASS
BPSK
DFT-s-
66 15 20 349000 1745.0 OFDM 100@0 5.59 13 PASS
QPSK
DFT-s-
66 15 20 349000 1745.0 OFDM 1@0 5.32 13 PASS
QPSK
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Occupied Bandwidth

NR SCS Bandwidth Freq . OBW 26dB BW
Band (kH2) (MHz) ST by EENETED R (MHz) (MHz)
CP-OFDM
66 15 5 349000 1745.0 oPoK 25@0 4.4832 5.08
CP-OFDM
66 15 5 349000 1745.0 6 oA 25@0 4.4807 5.621
CP-OFDM
66 15 5 349000 1745.0 o oA 25@0 4.4788 5.133
CP-OFDM
66 15 5 349000 1745.0 76 A 25@0 4.4828 5.196
66 15 10 349000 17450  CP-OFDM 52@0 9.2991 9.981
QPSK
CP-OFDM
66 15 10 349000 1745.0 6 oA 52@0 9.2804 9.962
CP-OFDM
66 15 10 349000 1745.0 o oA 52@0 9.2828 10.21
CP-OFDM
66 15 10 349000 1745.0 756 oA 52@0 9.3197 10.57
66 15 15 349000 17450  CP-OFDM 79@0 14.115 14.96
QPSK
CP-OFDM
66 15 15 349000 1745.0 6 on 79@0 14.102 14.95
CP-OFDM
66 15 15 349000 1745.0 o oA 79@0 14.12 14.87
CP-OFDM
66 15 15 349000 1745.0 756 oA 79@0 14.102 14.97
66 15 20 349000 1745.0 C'ggg{?"" 106@0 18.948 19.91
CP-OFDM
66 15 20 349000 1745.0 6 on 106@0 18.99 20.03
CP-OFDM
66 15 20 349000 1745.0 e oA 106@0 18.936 19.79
CP-OFDM
66 15 20 349000 1745.0 756 oA 106@0 18.99 20.00
66 15 30 349000 17450  CPOFDM  160a@0 28.589 30.21
QPSK
CP-OFDM
66 15 30 349000 1745.0 6 on 160@0 28.727 30.23
CP-OFDM
66 15 30 349000 1745.0 e oA 160@0 28.578 29.71
CP-OFDM
66 15 30 349000 1745.0 36 160@0 28.615 29.8
66 15 40 349000 1745.0 CFSSQEM 216@0 38.646 39.88
CP-OFDM
66 15 40 349000 1745.0 6 onm 216@0 38.592 39.88
CP-OFDM
66 15 40 349000 1745.0 o oA 216@0 38.575 39.89
CP-OFDM
66 15 40 349000 1745.0 pcoomi | 216@0 38.661 39.98
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samranis. FCC RF Test Report

Report No. : FG250505H

N66(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[Center 1.745000 GHz
4Res B 51,000 kHz

Video BW 150,00 kHz" Span 10MHz

Sweep 4.80 ms (1001 pts)

(Center 1.745000 GHz
#Res BWW 51,000 kHz

Oooupied Bandwidh
Total Power

N66(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz

Sweep 4.80 ms (1001 pts)

(Center 1.745000 GHz
#Res BWW 51,000 kHz

Oooupied Bandwidh

Transmit Freq Entor
xd@ dh

Shcm?

N66(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Freg Run

SVideo B 150,00 kHz' Span 10 MKz|

Sweep 480 ms (1001 pis)

Ocaupied Bandwidth

Total Paver

N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Freg Run

SVideo B 150,00 kHz' Span 10 MKz|

Sweep 480 ms (1001 pis)

Ocaupied Bandwidth

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AMBHRY 2267
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amranas. FCC RF Test Report Report No. : FG250505H

N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N66(10M)_CP-OFDM_64 N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Video BW 300,00 kHz" Span 20 M, 0 SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) R 0 Sweep 253 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?

Sporton International Inc. (Kunshan) Page Number 1 ABG-9 of 27
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amranas. FCC RF Test Report Report No. : FG250505H

N66(15M)_CP- N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N66(15M)_CP-OFDM_64 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?
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amranas. FCC RF Test Report Report No. : FG250505H

N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Oooupied Bandwidh
Total Pawer
Transent Freq Emor
dih

Sporton International Inc. (Kunshan) Page Number 1 A6-11 of 27
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amranas. FCC RF Test Report Report No. : FG250505H

N66(30M)_CP- N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N66(30M)_CP-OFDM_64 N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?
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amranas. FCC RF Test Report Report No. : FG250505H

N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N66(40M)_CP-OFDM_64 N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?
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amranas. FCC RF Test Report Report No. : FG250505H
Conducted Spurious Emissions
NR SCS Bandwidth Freq . .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OFDM
66 15 5 342500 17125 o 1@0 see graph
66 15 5 342500 7125 DTS OFOM 1@0 seegraph  PASS
DFT-s-OFDM
66 15 5 342500 17125 QPSK 1@0 see graph
66 15 5 342500 1712.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 5 349000 17450 ~ DFT-SOFDM 1@0 see graph
BPSK
66 15 5 349000 1745.0 DFT;;‘S}'(: DM 1@0 seegraph  PASS
DFT-s-OFDM
66 15 5 349000 1745.0 QPSK 1@0 see graph
66 15 5 349000 17450  DFT-SOFDM 1@0 seegraph  PASS
QPSK
66 15 5 355500 17775 ~ DFT-SOFDM 1@0 see graph
BPSK
66 15 5 355500 17775 ~ DFT-S-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
66 15 5 355500 17775 QPSK 1@0 see graph
66 15 5 355500 17775 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 20 344000 1720.0 DFT-s-OFDM 1@0 see graph
BPSK
66 15 20 344000 1720.0 DFT;;S}'(: DM 1@0 see graph PASS
DFT-s-OFDM
66 15 20 344000 1720.0 QPSK 1@0 see graph
66 15 20 344000 1720.0 DFTéSF;gIE DM 1@0 see graph PASS
66 15 20 349000 17450  DFT-SOFDM 1@0 see graph
BPSK
66 15 20 349000 1745.0 DFT;;SE DM 1@0 see graph PASS
DFT-s-OFDM
66 15 20 349000 1745.0 QPSK 1@0 see graph
66 15 20 349000 1745.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 20 354000 17700  DFT-S-OFDM 1@0 see graph
BPSK
Sporton International Inc. (Kunshan) Page Number 1 A6-14 of 27
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amranas. FCC RF Test Report Report No. : FG250505H
66 15 20 354000 1770.0 DFT;"SD}E DM 1@0 seegraph  PASS
DFT-s-OFDM
66 15 20 354000 1770.0 QPSK 1@0 see graph
66 15 20 354000 1770.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 40 346000 1730.0 DFT-s-OFDM 1@0 see graph
BPSK
66 15 40 346000 1730.0 DFT;"SD}E DM 1@0 seegraph  PASS
DFT-s-OFDM
66 15 40 346000 1730.0 QPSK 1@0 see graph
66 15 40 346000 1730.0 DFT&;?E DM 1@0 seegraph  PASS
66 15 40 349000 17450  DFT-SOFDM 1@0 see graph
BPSK
66 15 40 349000 1745.0 DFT;;‘S}'(: DM 1@0 seegraph  PASS
DFT-s-OFDM
66 15 40 349000 1745.0 QPSK 1@0 see graph
66 15 40 349000 1745.0 DFTS;&E DM 1@0 see graph PASS
66 15 40 352000 1760.0 ~ DFT-SOFDM 1@0 see graph
BPSK
66 15 40 352000 1760.0 DFT;;S}'(: DM 1@0 see graph PASS
DFT-s-OFDM
66 15 40 352000 1760.0 QPSK 1@0 see graph
66 15 40 352000 1760.0 DFT(;;gE DM 1@0 seegraph  PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250505H

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

#alten: 2068 Poner [RMS)

/100

Stop 17.600 GH|
p3 0001 pts)

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N66(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

e ——————— e

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

N66(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
Swept SA
KEYSIGHT ot R = Power (RMSH
¥100
Thg: Free Run .
*

Video BW 3.0 MHZ' Stop 17.800 GHz|

{40001 ps)|

Start 30 MHz

Function Functian Width Function Vaiue
Bm

ZTdBm

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AMBHRY 2267

Page Number 1 A6-16 of 27



amranas. FCC RF Test Report Report No. : FG250505H

N66(5M)_DFT-s- N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

Spectrum Anaiyzer 1
KEYSIGHT ot shlten 08 Fonr (RMS)
RT - oD O o 100

= Power (WS
e
o N

Scale/Div 10 dB

start 30 MHz

Stop 17.800 GHz Video BW 3.0 MHZ' Stop 17.800 GHz
p3: 0001 ps) ] Sweep 32.0 ms (40001 pts)

Function

N66(20M)_DFT-s-

N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

Spectrum Anaiyzer 1
[Swept A SweptSA
KEYSIGHT lnput g Tyoe: o (RM KEYSIGHT it °F = Power (RS}
T an L T o
Mign: N Tig: Free Fun )
A ]

Video BW 3.0 MHz"

Video BW 3.0 MHZ' Stop 17.800 GHz|
{40001 ps)|

Function Function Width

Function Vaiue

Function Functian Width Function Vaiue
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250505H

N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT !"ﬂ""
upl

#alten: 2068 Poner [RMS)

-

BT o

Stop 17.600 GH|
p3 0001 pts)

N66(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ'

Stop 17.800 GHz|
{40001 ps)|

Function Functian Width Function Vaiue
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SPORTON LAB.

FCC RF Test Report

Report No. : FG250505H

N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT !"ﬂ""
upl

#alten: 2068 Poner [RMS)

-

BT o

Stop 17.600 GH|
p3 0001 pts)

N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N66(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function
Bm

N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ'

Stop 17.800 GHz|
{40001 ps)|

Function Functian Width Function Vaiue
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amranas. FCC RF Test Report Report No. : FG250505H

N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

C B of gk 100100
fan . ’ ! Tg: Free Run

= Powe (RS 7 Fast g Type: Power (RMSH
0010 i ¢

Ref Lyl Offset 25.40 o8
Ref Level 30.00 dBm

Video BW 3.0 MHz" top 17.800 GHz| Start 30 MHz Video BW 3.0 MHZ'
s #Res BW 1.0 MHz

Function Width Function Vaiue e Trace Sc Functian Width Function Vaue
Bm
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amranas. FCC RF Test Report Report No. : FG250505H

Conducted Band Edge

BNaI:d (iﬁf) Ba(n’\ﬁ;vzigith Arfcn (I;/:I?Ig) Modulation RB Result Verdict
66 15 5 342500 17125 DFTéT;‘SD}f DM 1@0 seegraph  PASS
66 15 5 342500 17125 DFTéSF;gEDM 1@0 seegraph  PASS
66 15 5 342500 17125 PSS OFDM 25@0  seegraph  PASS
66 15 5 342500 17125 DFT;P'gEDM 25@0  seegraph  PASS
66 15 5 355500 17775 PFESOFOM 1@24  seegraph  PASS
66 15 5 355500 17775 DFT&;?E DM 1@24  seegraph  PASS
66 15 5 355500 17775 DFT;;‘S}'(: DM 25@0  seegraph  PASS
66 15 5 355500 17775 DFT;;SEDM 25@0  seegraph  PASS
66 15 20 344000 17200  PFISOFOM 1@0 seegraph  PASS
66 15 20 344000 1720.0 DFTS;&E DM 1@0 seegraph  PASS
66 15 20 344000 1720.0 DFT;;‘S}'(: DM 100@0  seegraph  PASS
66 15 20 344000 1720.0 DFTS;&E DM 100@0  seegraph  PASS
66 15 20 354000 17700 PFISOOM @105 seegraph  PASS
66 15 20 354000 1770.0 DFT(';;(S)E DM 1@105  seegraph  PASS
66 15 20 354000 17700 PFTSOFOM o 100@0  seegraph  Pass
66 15 20 354000 1770.0 DFTC';gE DM 100@0  seegraph  PASS
66 15 40 346000 1730.0 DFTE';g}'(: DM 1@0 see graph PASS
66 15 40 346000 1730.0 DFT(';‘;gE DM 1@0 seegraph  PASS
66 15 40 346000 1730.0 DFT;gKF DM 216@0  seegraph  PASS
66 15 40 346000 1730.0 DFTC';gE DM 216@0  seegraph  PASS
66 15 40 352000 17600 PFTSOFOM 1@215  seegraph  PAss
66 15 40 352000 1760.0 DFT(';;SEDM 1@215  seegraph  PASS
66 15 40 352000 1760.0 DFTE';'gKF DM 216@0  seegraph  PASS
66 15 40 352000 1760.0 DFT(';;(S)EDM 216@0  seegraph  PASS
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amranas. FCC RF Test Report Report No. : FG250505H

N66(5M)_DFT-s- N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|

Aiten. 2068

Ref Lyl Offset 25.40 o8

Scale/Div 10.0 48 ScaleiOv 10.0 B Ref Value 30.00 dBm

N66(5M)_DFT-s- N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

I Range Ref Lvl Offset 25.40 B

Scale/Div 10.0 48 Ref Value 30.00 dBm

Stop 1.720 GHz Stop 1.720 GHz
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samranis. FCC RF Test Report

Report No. : FG250505H

N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Scale/Div 10.0 48

N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

A Range
ScalelDiv 10.0 08

Stop 1,780 GHz

N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH
Specinum
Spurious

Aiten. 2068

Ref Lyl Offset 25.40 o8

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1.790 GHz

N66(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Ref Lyl Offset 25.40 o8
Ref Value 30.00 dBm

Stop 1.790 GHz
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amranas. FCC RF Test Report Report No. : FG250505H

N66(20M)_DFT-s- N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|

Aiten. 2068

Ref Lyl Offset 25.40 o8

Scale/Div 10.0 48 ScaleiOv 10.0 B Ref Value 30.00 dBm

R rr——

Stop 1.720 GHz

N66(20M)_DFT-s- N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

o Freq. Tig: Fres fum
AugHokd 100100 off

Radio St None Low

A Range o & Ref Lyl Offset 2

Scale/Div 10.0 48 Ref Value 30.00

Stop 1.720 GHz Stop 1.720 GHz
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amranas. FCC RF Test Report Report No. : FG250505H

N66(20M)_DFT-s-

N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Ao 2068 Trg. Frea Run o Freg 2 Alen: 208
) iokd 100100
me
L Ref Lyl Offset 25.40 d8
Scale/Div 10.008

ScaleiOv 10.0 B Ref Value 30.00 dBm

Start 1.

Stop 1.790 GHz|
AMRageTtle v

Stop 1.790 GHz

N66(20M)_DFT-s-

N66(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Aiten. 2068

A Range ¢
ScalelDiv 10.0 08

Start 1.7 Stop 1,780 GHz

a Stop 1.790 GHz|
AMRageTtle v
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amranas. FCC RF Test Report Report No. : FG250505H

N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|

Aiten. 2068

Ref Lyl Offset 25.40 o8

Scale/Div 10.0 48 ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 1.720 GHz

Amplitg

N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Tig: Fres fum
off

Low

I Range Ref Lvl Offset 2

Scale/Div 10.0 48 Ref Value 30.00

Stop 1.720 GHz Stop 1.720 GHz
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